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WARNING : WHEN RAISING OR LOWERING 
MOTOR, KEEP FINGERS CLEAR OF ALL HINGE 
AND PIVOT POINTS AND ALL MOVING PARTS.

Tilt Lock Button

Steering Tension / 
Vertical Stow Knob

Quick Release Depth Collar

OPERATION OF THE PRODUCT:
Stowing and Deploying Your Motor: There are 2 methods for stowing your motor for travel:

Horizontal Stow: While firmly holding the motor shaft, loosen the steering tension knob, press the tilt release lever 
down, grab the motor shaft and tilt the motor into the boat. Be sure to retighten the steering tension knob and slide 
the quick release depth collar down to the top of the steering tension knob for transport. To deploy your motor from 
this stowed position, loosen the quick release collar, reposition and retighten to desired depth location, hold the 
motor shaft or head firmly, and loosen the steering tension knob, press the tilt release lever while holding control 
head and gently lower the motor into the water. Retighten the quick release collar. Retighten the steering tension 
knob to the desired steering tension.

 Vertical Stow: While firmly holding the motor shaft, loosen the steering tension knob and lift up on the motor. 
Retighten the steering tension knob to retain the vertical stow position of the motor. Be sure to slide the quick 
release depth collar down to the top of the steering tension knob for added security. To deploy your motor from this 
vertically stowed position, loosen the quick release collar, hold the motor shaft firmly, and loosen the steering tension 
knob, and gently lower the motor into the water. Retighten the quick release collar. Retighten the steering tension 
knob to the desired steering tension.
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RT112/T
112 LBS THRUST
36 VOLT / 52 AMPS
52” SHAFT
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Typewritten Text
for use with "O" serial numbers
2-year warranty



In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive,P.O. Box 8129 Mankato, Minnesota 56002-8129. In 
Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on the enclosed list. Be sure to provide the MODEL and SERIAL numbers 
of your motor when ordering parts. Please use the correct part numbers from the parts list. Payment for any parts ordered from the MINN KOTA parts department, 
may be by cash, personal check, Discover Card, MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.  
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 Item P/N Description Qty  Item P/N Description Qty
  1 2317091 36V Motor 52” SW 1
 5 2-100-245 Armature assembly 1
 10 140-014 Bearing 1
 15 788-040 Retaining ring 1
 19 2002014 Tube 52”  1
 20 2-200-340 Center housing assemby 1
 21 582-016 Retaining clip 1
 25 2-300-151 Brush end housing assembly 1
 30 421-241 Plain end housing assembly STD 1
 35 144-017 Flange bearing 1
 40 880-025 Seal 2
 41 725-095 Paper tube - seal bore 1
 50 188-095 Brush 2
 60 9-738-011 Brush plate assembly 1
 65 975-045 Brush spring 2
        2881450 Seal and O-ring Kit [40, 70-80]
 70 701-098 O-ring, plain end 1
 71 701-046 O-ring, brush end 1
 80 701-009 O-ring, thru-bolt 2
 85 2053410 Screw, 10-32 x 1/2” 2
 90 830-094 Thru-bolt 12-24 2
 95 990-051 Washer, steel 1
 100 990-052 Washer, nylatron 2
110 2777312 Ferrite bead w/ shrink 1
115 990-011 Washer, shim 1
120 992-011 Washer, belleville 2
135 640-041 Leadwire, black 52” 1
 136 640-141 Leadwire, red 52” 1

200 2095605 Decal, c-box cover 1
205 2060296 C-box cover 1
208 2325666 Decal - Minn Kota 2
210 2074082 Battery meter, 36V SW 1
215 2043427 Screw, #8 x 7/8 SS 2
220 2184017 Control board, 24/36V 1
    2888411 Potentiometer Replacement Kit
225 2303434 Screw, #8-30 x 5/8 SS 2
230 2062503 Control box, VARS, SW 1
235 2062905 Strain relief 1
240 2303412 Screw, #6 x 5/8 SS 6
245 2263434 Screw, #8 x 1 SS 2
250 2383406 Screw, #10-24 x 2” PPH SS 1
255 2061517 Collar, c-box 1
260 2333101 Nut, 10-24, nylock, SS 1
265 2991521 Cam lock/depth collar assy 1

  2991714 Bracket assy, Aluminum [270-335] 1
270 2011366 Knob, screw-collar, SS 1
275 2062801 Tension block 1
280 2077202 Lever-tilt, transom bracket 1
285 2070512 Pin-hinge, 1/8 x 1 1

290 2071863 Hinge-SW 1
295 2332700 Spring-(T-bar), SS 1
300 2333001 E-ring, SS 1
305 2037301 Bushing, hinge 2
310 2073604 T-bar, (e-coat) 1
315 2071942 Bracket, die cast SW 1
320 2070514 Pin-Hinge, 3/8 x 3.5, SS 1
325 2991303 Clamp screw, handle assy. 2
330 2331700 Washer-clamp screw, SS 2
335 2263452 Screw, 1/4-20 x 3/4 SHCS, SS 2

  2994844 Bag assembly, transom extrusion 
340 2053421 Screw 1/4-14 x 1 PFH, SS 2
345 2058415 Transom extrusion 1

  2990957 Handle assy, VARS [360-410] 1
360 2990456 Grip/handle assy, VARS [360-375] 1
365 2060015 Bearing, handle 2
370 2063405 Screw, #6 PFH SS 1
375 2884092 Yoke / spider assy, VARS 1
380 2302742 Spring, detent, off 1
385 2060005 Bearing, handle pivot 2
390 2060900 Handle pivot, top 1
395 2302745 Spring, release button 1
400 2063700 Button, release 1
405 2060905 Handle pivot, bottom 1
410 2303412 Screw, #6 x 5/8 SS 6
415 2062715 Spring, handle pivot 1
420 2061700 Washer, pot holder 1
425 2992523 Leadwire assy, includes [235] 1

  1378160 Propeller kit WW2 [1000-1020]
  2994876 Propeller bag assy [1010-1020]
1000 2341160 Propeller WW2 1
1010 2262658 Drive pin, large 1
1015 2091701 Washer, prop, large 1
1020 2198401 Nut, nylock, prop, Anode 1
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Attention: 
•Avoid running your motor with the propeller outside of the water.  This may result in injuries from the 

rotating propeller. 
•It is recommended to set the speed selector to zero and place the motor in the deployed position prior 

to connecting power cables.  Disconnect power cables prior to stowing.  
•Always ensure that the power cables are not twisted or kinked; and that they are securely routed to 

avoid a safety or trip hazard.  Ensure cables are unobstructed in all locations to avoid damaging the 
wire insulation. Damage to the insulation could result in failure or injury.

•Always inspect the insulation of the power cables prior to use to ensure they are not damaged.
•Disregarding these safety precautions may result in an electrical short of the battery(s) and/or motor.  

Always disconnect the motor from the battery(s) before cleaning or checking the propeller.
•Avoid submerging the complete motor as water may enter the lower unit through control head and shaft. 

Water in the lower unit may cause an electrical short and damage the lower unit. This damage will not 
be covered by warranty.

Caution! 
•Always operate the motor in a safe distance away from obstructions.  Never approach the motor when 

the propeller is running. Contact with a spinning propeller may endanger you or others.
•Always exercise safe practices when using your motor; stay clear of other watercrafts, swimmers, and 

any floating objects. Always obey water regulations applicable to your area of operation. 
•Never operate the motor while under the influence of alcohol, drugs, medication, or other substances 

which may impair your ability to safely operate equipment.
•This motor is not suitable for use in strong currents exceeding the thrust level of the motor.

The constant noise pressure level of the motor during use is less than 70dB(A). The overall vibration level 
does not exceed 2,5m/sec≈.
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12v

24v

36v

12-24-36 VOLT VARIABLE SPEED MODELS

R
ED

 M
+

BLACK
CONTROL BOARD

RED

BLACK

BATTERY GAUGE

12V BATT 1

BLACK B-

RED B+

MOTOR

SPEED ADJUSTMENT  KNOB

12V BATT 1

12V BATT 1

12V BATT 2

12V BATT 312V BATT 2

THIS IS A UNIVERSAL MULTI-VOLTAGE DIAGRAM. DOUBLE CHECK YOUR MOTORS VOLTAGE FOR PROPER CONNEC-
TIONS

Attention: 
•Avoid running your motor with the propeller outside of the water.  This may result in injuries from the rotating 

propeller. 
•It is recommended to set the speed selector to zero and place the motor in the deployed position prior to con-

necting power cables.  Disconnect power cables prior to stowing.  
•Always ensure that the power cables are not twisted or kinked; and that they are securely routed to avoid a 

safety or trip hazard.  Ensure cables are unobstructed in all locations to avoid damaging the wire insulation. 
Damage to the insulation could result in failure or injury.

•Always inspect the insulation of the power cables prior to use to ensure they are not damaged.
•Disregarding these safety precautions may result in an electrical short of the battery(s) and/or motor.  Always 

disconnect the motor from the battery(s) before cleaning or checking the propeller.
•Avoid submerging the complete motor as water may enter the lower unit through control head and shaft. 

Water in the lower unit may cause an electrical short and damage the lower unit. This damage will not be 
covered by warranty.

Caution!
•Always operate the motor in a safe distance away from obstructions.  Never approach the motor when the 

propeller is running. Contact with a spinning propeller may endanger you or others.
•Always exercise safe practices when using your motor; stay clear of other watercrafts, swimmers, and any 

floating objects. Always obey water regulations applicable to your area of operation. 
•Never operate the motor while under the influence of alcohol, drugs, medication, or other substances which 

may impair your ability to safely operate equipment.
•This motor is not suitable for use in strong currents exceeding the thrust level of the motor.

The constant noise pressure level of the motor during use is less than 70dB(A). The overall vibration level does 
not exceed 2,5m/sec≈.

Riptide 112 is 36-volt only!
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